BOARD OF THE METROPOLITAN SEWERAGE DISTRICT
December 17, 2025

Call to Order and Roll Call:

The regular monthly meeting of the Metropolitan Sewerage District Board
was held in the Boardroom of MSD’s Administration Building at 2:00 pm,
Wednesday, December 17, 2025. Chairman Vehaun presided with the following
members present: Ashley, Bryson, Dearth, Lapsley, Manheimer, Pelly, Pennington,
Player, Tarleton, Whitesides and Wisler. Moore and Watts were absent.

Others present were William Clarke, General Counsel; Gracie Stevens with
Roberts & Stevens; Patty Beaver with CIBO; Ruth Borgmann and Aaron Babson
with Hazen & Sawyer; Jeremy Brashears with Ardurra; Tom Hartye, Hunter Carson,
Bart Farmer, Darin Prosser, Mike Stamey, Schuyler Taylor and Pam Nolan, MSD.
[...]
complete the Solids Handling Preliminary Engineering Report (PER), an
evaluation of existing solids handling processes at the Water Reclamation
Facility (WRF) and phased improvement plan to address biosolids
management over a 30-year planning period. The PER included a
condition and capacity assessment of existing equipment, future solids
loading projections, alternatives evaluation and redundancy assessment
for solids thickening, dewatering, and disposal, and conceptual design
development of a new solids handling facility.

The Fluidized Bed Incinerator (FBI) has been in service since 1992 and
serves as the primary means of solids disposal at the WRF. The FBI is
currently undergoing internal rehabilitation; however, given the age of the
overall system, near-term replacement is recommended. Furthermore, the
PER concluded that the FBI's rated capacity of 40 dry tons per day is
inadequate to support future peak solids loading events for any of the
biological treatment alternatives currently under consideration.

The single FBI unit offers no redundancy, making landfill disposal MSD’s
only available backup option during planned outages or emergency
shutdowns. Due to hauling costs, landfill disposal of wet “cake” (i.e.
dewatered biosolids) is not a preferred, nor sustainable alternative. A new
solids handling facility is recommended to provide adequate capacity for
future growth and redundancy.

The PER evaluated various solids disposal alternatives (e.g. landfill,
composting, supercritical water oxidation, lime stabilization, etc.) but
shortlisted incineration and thermal drying as the most viable options.
Construction of a new incinerator system would prove challenging for
several reasons, including more stringent LLLL air emission regulations,
permitting challenges associated with the first FBI permitted under LLLL
rules in EPA Region 4, and significant capital costs to achieve full
redundancy (i.e. two new LLLL incinerators).

Thermal drying is a process that uses heat to evaporate water from
biosolids, greatly reducing its volume and mass. The end product is a high
quality, Class A pelletized fertilizer that can be marketed for sale or utilized
as cover material at the landfill. The PER concluded that thermal drying



FISCAL IMPACT:

has a significantly lower 20-yr life cycle cost when compared to incineration
and can be permitted and constructed more easily. Thermal drying is more
widely accepted amongst the public since it produces no air emissions and
a produces a sustainable, useful end product. The final PER
recommendation is to implement thermal drying as the new solids disposal
technology.

Use of the existing FBI for purposes of achieving process redundancy was
not recommended with thermal drying, nor incineration. Due to site
limitations, the new solids facility will be constructed separate from the
existing FBI. This arrangement presents significant operational
challenges. Additionally, the existing FBI is not appropriately sized to meet
future needs, as mentioned above.

The PER also evaluated new solids thickening (gravity belt vs. rotary drum
thickeners) and dewatering technology (centrifuge vs. belt filter press).
Final selection of the thickening and dewatering equipment will occur
during the design-build phase of the project.

The new solids handling facility will be housed in a new building and include
thickening, dewatering, and disposal processes. The building will be
adequately sized for future capacity requirements with the ability to
accommodate redundant units. Equipment installation will be phased with
Phase | including one (1) thermal dryer unit and all ancillary equipment. A
second, redundant dryer unit will be installed during a later phase.

Since the existing FBI and related solids handling processes must remain
in operation during construction, the proposed site for the new solids
handling facility will be located east of MSD’s Training Center. This location
will also benefit the future WRF biological replacement project by providing
valuable space for upgrades to the liquid treatment process.

The PER Executive Summary is attached for review.

Phase 1 construction of the new Solids Handling Facility is estimated at
$138M. This major CIP project will span five fiscal years and has been
incorporated into the ten-year CIP in FY 26-27 through FY 30-31. Funds
are budgeted under the “Solids Handling Capacity Improvements” project,
MSD Project No. 2019087.

STAFF RECOMMENDATION: Staff recommends the District accept the Solids Handling

Preliminary Engineering Report prepared by Hazen &
Sawyer.



Technical Memorandum

December 2, 20:

To: Metropolitan Sewerage District of Buncombe County (MSD)

From: Sharanya Ananth, Hazen
Aaron Babson, PE, Hazen
Ruth Borgmann, PE, Hazen
Michael Bullard, PE, Hazen
Jacqueline Yeh, PE, Hazen

French Broad River WRF Solids Handling PER —
Executive Summary
FINAL

Hazen and Sawyer « 620 Green Valley Road, Suite 101 » Greensboro, NC 27408 + 336.292.7490



Final: December 2, 20:

Table of Contents

1.

INEFOAUCTION ... 3
1.1 Existing Solids HandliNg PrOCESS ........cuuiiiiiiiiie e 3
SOlidS MasS ProjeCHIONS......cccoiiieeeeeece e e e e e e e e e e e e e eaaeaes 4
2.1 Flow and Population ProjeCtions ............cooiiiiiiiiiiieiie e 4
2.2 Primary and Secondary Solids ProdUCHioN .............coccuiiiiiiiii i 6
2.3 Condition and Capacity ASSESSMENT ........coiuiiiiiiiiiii e 8
Solids RedundancCy ASSESSMENT .........oiiiiiiiieiece e eeaenees 8
3.1 Redundancy Alternative: Landfill DiSpOSal ...........cooiiiiiiiiiiiiii e 9
3.2 Redundancy Alternative: Rehabilitation of Existing FBI ..o 10
3.3 Redundancy Alternative: Thermal Drying ...........eueueueieieieii s 10
Overall Solids ManagemeENt...............uuuiiiiiiiiiiiiiii i aeeeeeeeeenannes 11
4.1 Solids Management Sit€ Planning...........ccooiiiiiiiiiiec e 12
4.2 Thickening Technology ASSESSMENT .......cccoiiiiiiiiiiii e sbeeee e 13
4.3 Dewatering Technology ASSESSMENT .......ccoiiiiiiiiiiiiii e 14
4.4  Thermal Drying ASSESSMENT......cccciiiiii i 15
4.5  INCINEration ASSESSIMENT........uiiiiiiiii it e et ettt et e e aanee e s 17
Solids Management Considerations .............oouuuiiiiiii i 19
ST T =Y 101111 o PP PP EPOPPPR 19
5.2  Final Product Management...........cooiiiiiiiiiii et 19
5.3 COSt COMPAIISON ....uviiiiiiieiii it e ettt e e e e et e e e e e e e st e e e e e e e e e s saabaaaeeeaeeeeesnntsreeeaaaeeeas 19
ANy RS (=T 1 PR 21
6.1 Solids Management SEIECHON ...........oocuiiiiiie e a e e r e e e e e e 21
6.2  Alternative Delivery OPLIONS ........oiiiiiiii e 23
6.3 ProposSed PrOjJECL ........ooiiiiiiiii e 23

Page 2 of 23

French Broad River WRF Solids Handling PER — Executive Summary
FINAL



Final: December 2, 20:

1. Introduction

The Metropolitan Sewerage District (MSD) of Buncombe County retained Hazen and Sawyer (Hazen) to
complete a Solids Handling Preliminary Engineering Report (PER) for the French Broad River Water
Reclamation Facility (FBRWRF). The PER includes a condition and capacity assessment of the existing
equipment, technology assessments, permitting assistance and development of a new solids handling
facility concept to be seamlessly integrated into the forthcoming liquid train project.

The purpose of this executive summary is to summarize the results of the following technical memoranda
and provide recommendations for the detailed design phase of the solids handling project:

» TM No. 1 — Solids Projections, Condition and Capacity Assessment
e TM No. 2a — Redundancy Assessment

» TM No. 2b — Technology Assessment

e TM No. 2¢ — Thermal Drying Assessment

» TM No. 2d — Incineration Assessment

e TM No. 3 — Incineration Supplement

1.1  Existing Solids Handling Process

The FBRWRF currently produces a combination of primary sludge (PS) and waste activated sludge
(WAS) which are thickened, dewatered, and incinerated. Incinerator ash is managed onsite via an ash
thickener and ash lagoon. The existing solids treatment process contains the following major unit process
facilities:

* Gravity Thickening

» Belt Filter Press (BFP) Dewatering
* Fluidized Bed Incineration (FBI)

* Ash Handling

Figure 1-1 shows the solids process flow diagram and Table 1-1 summarizes the design criteria for the
existing solids unit processes.

Figure 1-1: Existing Solids Handling Process Flow Diagram

Page 3 of 23
French Broad River WRF Solids Handling PER — Executive Summary
FINAL



Final: December 2, 20:

Table 1-1: Summary of Existing FBRWRF Solids Infrastructure

Process Unit Parameter Design Criteria

Gravity Thickeners (2) 100-ft gravity thickeners

Thickening
Thickened Solids Pumps | (3) 150 gpm progressive cavity pumps

Dry polymer prep system

Polymer Feed 390-gal mix/feed tank

(3) 5 gpm dilute polymer solution feed pumps
(2) 2.5-meter BFPs

Dewatering Dewatering Equipment | Solids Loading Rate: 1,562.5 Ib-dry/hr
Hydraulic Loading Rate: 250 gpm

(2) 12-in Screw Conveyors (162 cu ft/hr
volumetric capacity, each)

Conveyance

Cake Pumping (2) 42 gpm Schwing Cake Pumps

(1) 40 dry tons per day (dtpd) FBI, derated to
39.8 dtpd

(2) 6,500 standard cubic feet per minute
Incineration (scfm) fluidizing air blowers

Incinerator (1) primary heat exchanger

(1) quencher

(1) multi-venturi scrubber

(2) purge air blowers

(1) NPW booster pump skid

Ash Slurry Pump (2) ash slurry transfer pumps

Ash Thickener (1) 18-ft ash thickener

Ash Handling
Thickened Ash Pumps (2) thickened ash pumps

Ash Lagoon 9-acre lagoon

2. Solids Mass Projections

2.1 Flow and Population Projections

Hazen prepared flow projections to establish the influent flow of the FBRWREF in target year 2053 to
estimate future solids handling requirements. The approach utilized the most recent traffic analysis zone
(TAZ) population estimates along with unit rates and assumptions established by CDM Smith as part of a
2019 study. MSD and Hazen worked together to refine the expected area to be served over the next 30
years to ensure the flow projections are in line with general growth expectations. At the start of the study
in 2022, 2023 was selected as the start year and 2053 as the 30-year projection target year.

Table 2-1 summarizes the flow projections using 2022 as the base year and projecting forward to the
target year 2053. Figure 2-1 shows the projected flow will remain under the plant’s treatment capacity

Page 4 of 23
French Broad River WRF Solids Handling PER — Executive Summary
FINAL



when the target year is reached. However, the 80% and 90% treatment capacity will be exceeded,;
therefore, potential 50 and 60 mgd expansion design scenarios were also considered. These flow
projections were also used to develop operations and maintenance (O&M) annual and life cycle cost
estimates.

French Broad River WRF Solids Handling PER — Executive Summary

FINAL

Table 2-1: Flow Projection Summary Table

Popuston || PeLcan | Fiow o)
Annual Average Dry Weather Flow 2022
Residential 76,228 58
Employee 92,931 33

Industrial & DWI

2053 Annual Average Dry Weather Flow (mgd)

2053 Annual Average (1.06x) Flow (mgd)

2053 Maximum Month (1.3x) Flow Calculation (mgd)

Page 5 of 2

Final: December 2, 20:

A
S



Final: December 2, 20:

Figure 2-1: Future Flows Projection

2.2 Primary and Secondary Solids Production

The influent wastewater to the FBRWRF is composed mainly of domestic sewage. The average
concentrations for influent BODs and TSS were used to calculate the solids loadings. Both the influent
BODs and TSS concentrations are characteristic of typical medium strength domestic wastewater.

In the concurrent liquids study, the following six biological nutrient removal alternatives were evaluated:

*  Acrobic Granular Sludge (AGS)

* Biological Aerated Filter (BAF)

* Densified Activated Sludge (DAS)

* Integrated Fixed-Film Activated Sludge (IFAS)
*  Membrane Aerated Biofilm Reactor (MABR)

*  Moving Bed Biofilm Reactor (MBBR)

Based on the evaluation completed as a part of the Biological Treatment Alternatives Evaluation, it was
assumed that the recently installed high-rate primary treatment (HRPT) process would be retained with all
of the secondary treatment process alternatives. Preliminary testing indicates that the HRPT system can

Page 6 of 23
French Broad River WRF Solids Handling PER — Executive Summary
FINAL



Final: December 2, 20:

treat a maximum of 7.5 mgd per train (15 mgd total). Therefore, it was assumed that only 15 mgd of the
influent flow would be processed through the HRPT system; the remainder of the influent flow would
bypass the HRPT by gravity to the selected secondary treatment process. Additional scenarios were
considered when only one HRPT train is in service to ensure that the solids processes are capable of
managing increased secondary loads from increased HRPT bypass flows.

Table 2-2 provides a summary of the inputs and assumptions used for calculating annual average
(AVG365), maximum month (MAX30), maximum two-week (MAX14), and maximum week (MAX07)
solids production. Secondary sludge production rates were estimated as a part of the concurrent biological
treatment alternatives study. For the six alternatives, Hazen coordinated with manufacturers and relied on
previous modeling experience and documented yield rates to predict biomass growth and decay to
develop each sludge production rate. For conservatism, the DAS alternative was carried through the
solids assessments since it has the highest secondary solids production.

Table 2-2: Solids Mass Projection Assumptions

Parameter Value
Average Annual Influent BODs 230 mg/L
Average Annual Influent TSS 220 mg/L
HRPT Maximum Capacity 15 mgd
HRPT TSS Removal Efficiency 70%
HRPT BODs Removal Efficiency 50%

Biological Reactor Age Coordinated with each process manufacturer / process modeling’

Peaking Factors Annual Average | Maximum Month Maximum Two | Maximum Week
9 (AVG365) (MAX30) Week (MAX14) (MAXQ07)

BODs Mass Loading Peaking Factor 1.00 1.15 1.35 1.45

TSS Mass Loading Peaking Factor 1.00 1.15 1.50 1.60

1See FBRWREF Preliminary Evaluations TM No. 1. In TM, a MAX30 peaking factor of 1.15 and a maximum day
peaking factor of 1.8 was established. MAX14 and MAXO07 not defined as a part of the Biological Treatment
Alternatives Evaluation.

Table 2-3 shows the sludge production loading rate for the 40 mgd design capacity for the DAS process.

Table 2-3: Total Sludge Loading Rates (Ib/day) at 40 mgd

Parameter Design MAX14 MAXo07 PS:WAS Ratio
msaysmdge Production, 66,500 83,200 89,000 33%

Page 7 of 23
French Broad River WRF Solids Handling PER — Executive Summary
FINAL



Final: December 2, 20:

2.3 Condition and Capacity Assessment

A visual, mechanical condition assessment of the existing solids handling equipment and staff interviews
were conducted during a site visit in June 2023 by Hazen and its subconsultant, Chavond-Barry
Engineering (CBE), to identify visible mechanical defects and deficiencies. For detailed assessments of
each piece of equipment, reference TM No. 1.

Based on the rated capacity of the existing FBI of 40 dtpd, the FBI is inadequate to support estimated
maximum two-week (MAX14) and maximum week (MAX07) mass peaking events for all secondary
treatment alternatives under consideration at plant permitted capacity. The facility is not anticipated to
reach permitted plant flows until 2053 based on the flow projections presented in Section 2.1 above.
Therefore, it was determined by MSD and Hazen that installation of a new solids final management
technology would be required. The dewatering equipment and polymer system are in good condition and
have adequate capacity for the design scenarios, but if a new final solids management facility is
constructed in a location at a distance from the existing Solids Handling Facility, conveying dewatered
cake may not be a realistic assumption. Based on the age of the dewatering equipment, replacement
during the construction of a new final solids handling facility is recommended.

FBRWREF currently operates the gravity thickeners with only one GT in service. With only one gravity